\

IGLAND

70

linch

nested &



IGLAND PROMAX 58

£

o]

9

")

o |®

c ]| T
HHE

o | 8
<|.I512l5
250@5
I<H K20 K= B=2 BN
21.a7

U =1 B ™
NEEHER
K2l RN Badd I
nlololsly
o|l~=]|Z]|0o|+

ho] (V]

ol © 2l=|o
a1l o 8ls|c
>l Zl=zlolE]e
| 9l= i =
| || ||z

Reproduction of text or illustrations without permissions is prohibited

Original delekatalog



- SPARE PARTS LIST -

Contents

1. MAIN PAR T S e 4

2. CHASSIS, KPL....eeeeee e 5

3. DRUM SE T .. 7

4. CHAIN WHEELS WITH SHAFTS....ce e 11
5. TOP AND LOWER PULLEY ... 14
B. OIL PUMP. ... .. a e e e e e e e e e e e aaaaaas 17
7. PULLMATIC ...t e a e e n e e e e e e e e aaaaaes 19
8. HYDRAULIC DIAGRAM PROMAX 58 STANDARD.........ccccceiiiiiiiiiiiieeeennn. 21
9. HYDRAULIC DIAGRAM PROMAX 58 SUPER..........cccoviviiiieieeeeveivieiiiae 22
10. HYDRAULIC COMPONENTS......coiiiiiiiiee e 24
11. ELECTRONIC COMPONENTS, STANDARD.........ccovtiiiiiiiiieeeeeeiieeiieiiene 28
12. ELECTRONIC COMPONENTS, SUPER.......ccciiiiiiiiiii 29
13. ACCESSORIES...... oottt ettt s eene e snee e 30

14, STICKERS. ... .oiiiie ettt sttt e sree e s e enaeeanee e 32

Page 3 of 32 ‘!!E

IGLAND



1. MAIN PARTS

CHASSIS, KPL.
Chapter 2

Chapter 10

HYDRAULIC COMPONENTS

CHAIN WHEELS
WITH SHAFTS
Chapter 4

HYDRAULIC DIAGRAMS
Chapter 8/9

OIL PUMP
Chapter 6

Page 4 of 32

PULLMATIC
Chapter 7

DRUM SET
Chapter 3

TOP AND
LOWER PULLIES
Chapter 5

AN

IGLAND




2. CHASSIS, KPL.

AN

IGLAND

Page 5 of 32



RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty V;:er?ulr\ll%/er Beskrivelse Description Specification

1|1 1G154520 |Chassis Frame

2 | 2 1G154521 |Stgttebein Support legs

3 | 2 | IG154522 |Bolt Pin

4 | 2 1G640026 |Bolt Fixing pin

5 1 1G154523 |Deksel Cover

6 |1 1G154524 |Bakre deksel Back cover

7|1 1G154526 |Gitter venstre Safety grid left

8 |1 1G154527 |Gitter hgyre Safety grid right

9 1 1G154528 |Inspeksjonsrute Window

10| 1 1G154529 |Ventilbrakett Valve holder

111 1G154530 |Plate for Plate

inspeksjonsrute

12 1 1G153232 |Parkeringsbgyle for PTO |Holder for PTO

131 1G154531 |Ventildeksel Cover

14| 1 1G020177 |Toppstagbolt kat 2 Top link bolt cat 2

15| 2 1G021008 |Splint Splint

16| 1 1G157867 |Plast deksel Plastic cover

17 ] 1 IG154525 |Beskyttelsesdeksel Protection cover

18 | 2 | 1G017167 |Bolt Hex-Head Bolt DIN 931-1-M12 x 70
19 | 13 | IG012800 |Bolt Hex-Head Bolt DIN 933 - M10 x 20
20 | 13 | IG012842 |Bolt Hex-Head Bolt DIN 933 - M10 x 25
21 | 2 | 1G012249 |Bolt Hex-Head Bolt DIN 933 - M12 x 60
22 | 8 | 1G012231 |Mutter Hex Nut DIN 985 - M10

23 | 4 | 1G012270 |Mutter Hex Nut DIN 985 - M12

24 | 4 1G016585 |Bolt Hexagon socket countersunk [DIN 7991 - M8x16

head cap screws
251 1 1G021004 |Orepinne Locking pin DIN11023 10x45
26 | 1 1G020815 |Spennhylse Spring-type straight pins - ISO 8752 -4x20 A
Slotted, heavy duty

27 | 8 | 1G012274 |Skive Washer DIN 125-A 13

28 | 37 | 1G012235 |Skive Washer DIN 125-A 10,5

29 | 3 1G012194 |Skive Washer DIN 125-A 8,4

30| 3 1G012760 |Bolt Hex-Head Bolt DIN 933 - M8 x 20
31| 3 1G012198 |Mutter Hex Nut DIN 985 - M8

32 | 2 1G021001 |Orepinne Locking pin Pin 5x42 din 11023

Page 6 of 32

AN

IGLAND




3. DRUM SET

AN

IGLAND

See page 8

Page 7 of 32



AN

IGLAND

Page 8 of 32



RESERVEDELSLISTE — SPARE PARTS LIST

Item No./

Pos. | Qty Varenummer Beskrivelse Description Specification
1 1 1G155803 |Hylse Sleeve for brake spring
2 | 1 | IG017139 |Bolt Bolt
3 1 1G027298 |Fjeer Spring
4 | 1 | IG155809 |Bremsebolt Bolt
511 1G024709 |O-ring O-ring
6 | 1 | IG155808 |Bremsebolt Bolt @16 L=150
7 1 1G027260 |Fjeer Spring
8 1 IG160049 |Bremsesylinder, kpl. Brakecylinder, cpl.
9 | 1 | IG017138 |Bolt Bolt
10| 1 1G154538 |Hendel, subbebrems Mechanical brake
11| 1 | 1G027210 |Fjeer Spring 2x8x28
12| 1 1G161026 |Trommel Drum
13| 1 1G181052 |Clutchlameliplate Pressure plate, clutch
14| 1 1G154537 |Skrue, subbebrems Brake handle
15| 1 | IG181045 |Lamell plate Clutch plate
16| 1 1G154536 |Monteringsplate for trommel [Foundation plate
17 ] 1 IG164010 |Ringsylinder Ring cylinder
18 | 1 | 1IG164049 |Skive Disc
19 | 1 | IG155628 |Nav, for clutch Hub
20| 1 1G164030 |Trommelbeskyttelse 65H drum cover
21 | 1 | IG026446 |L3sebrikke Lock washer
22 | 1 1G026411 |Mutter, aksel Nut, shaft
23| 1 1G154532 |Kakemann Bearing holder
24| 1 1G154533 |Aksel med kjedehjul Chain wheel with axle
251 1 1G154534 |Kakemann, mot lunnepanne |Bearing holder
26| 1 IG154535 |Lagerhus Bearing holder
27 | 1 | 1G157863 |Bremseband Brake band
28 1 1G157890 |Fjeer, blad-, frist.-m, sett Spring, blade-, freesp., set
29| 2 1G012254 |Bolt Hex-Head Bolt DIN 931-1 - M12 x 90
30| 1 1G015786 |Bolt Hexagon socket set DIN EN ISO 4026 - M16
screws with flat point x 16
31| 4 | 1IG012274 |Skive Washer DIN 125-A 13
32 | 1 | IG031843 |Shim Shim Ring DIN 988 - 55 x 68 x 0,5
33| 1 | IG031844 |Shim Shim Ring DIN 988 - 55 x 68 x 1
34| 1 1G026744 |Seegerring Spring Retaining Ring DIN 471 -55x 3
35| 2 | IG156115 |Kile Parallel Key DIN 6885 - A 12 x 8 x 56
36| 2 1G012270 |Mutter Hex Nut DIN 985 - M12
37 | 1 1G026926 |Seegersikring Spring Retaining Ring DIN 472 - 130 x 4
38| 1 1G026041 |Lager Deep groove ball bearings |DIN 625 SKF - SKF
single row with two RS1 6215-2RS1
seals SKF
39 | 4 | 1IG012354 |Skive Washer DIN 125-A 17
40 | 4 | IG012355 |Skive Spring Washer DIN 127 -A 16
41 | 4 | 1G012325 |Bolt Hex-Head Bolt DIN 933 - M16 x 40
42 | 1 | 1IG012270 |Mutter Hex Nut DIN 985 - M12
43 | 1 1G012251 |Bolt Hex-Head Bolt DIN 931-1 -M12 x 70

Page 9 of 32

AN

IGLAND




RESERVEDELSLISTE — SPARE PARTS LIST

Pos.| Qty V;tiru,r\ln?ﬁ/er Beskrivelse Description Specification
44 | 4 | 1G012763 |Bolt Hex-Head Bolt DIN 933 - M8 x 30
45 | 8 | 1G012194 |Skive Washer DIN 125-A 8,4
46 | 4 | 1G012198 |Mutter Hex Nut DIN 985 - M8
47 | 1 1G026350 |Lager Thrust ball bearings single DIN 711 SKF - SKF
direction SKF 51113

48 | 1 1G026069 |Lager Deep groove ball bearings single |DIN 625 SKF - SKF
row with two RS1 seals SK 6311-2RS1

49 | 4 | 1G026010 |Lager Deep groove ball bearings single |JIS B 1521 SKF (C) -
row with two RS1 seals SKF SKF 6011-2RS1

50 | 2 | IG012805 |Bolt Hex-Head Bolt DIN 933 - M10 x 40

51| 1 | 1G012231 |Mutter Hex Nut DIN 985 - M10

52 | 2 1G012235 |[Skive Washer DIN 125 -A 10,5

5311 1G012273 |Vingemutter Wing Nut DIN 315 - M12

54 | 4 | 1G012327 |Bolt Hex-Head Bolt DIN 933 - M16 x 50

55 | 8 | IG012354 |Skive Washer DIN 125-A 17

56 | 4 | 1G012350 |Mutter Hex Nut DIN 985 - M16

57 | 1 | IG012760 |Bolt Bolt DIN 933 - M8 x 20

Page 10 of 32

AN

IGLAND




4. CHAIN WHEELS WITH SHAFTS

See page 12 1 | (s

See page 12

See page 12

See page 17

AN

IGLAND

Page 11 of 32



AN

Page 12 of 32 IGLAND



RESERVEDELSLISTE — SPARE PARTS LIST

Pos.| Qty V;tzrr?u,r\llw?ﬁ/er Beskrivelse Description Specification

1 1 1G026375 |Lager, fot-, Bearings

2 | 1 | IG158099 |Fjeer Spring 20/14x79

3 1 IG154546 |Bolt, kjedestrammer Lever for tension

4 1 1G154547 |Stag, kjedestrammer Plate

5 | 2 | IG070397 |Kjedelds Chainlock

6 | 2 | IG070395 |Halvledd Chain 1/2 link

7 | 1 | 1G208100 |Kjedelds Chainlock

8 |1 1G154543 |Aksel med kjedehjul Shaft welded

9 |1 1G154542 |Kjedehjul Sprocket

10 | 1 | IG154541 |Lagerhus Bearing housing

1111 1G154545 |Kjedestrammer Chain tensioner frame

1211 IG154548 |Glideplate Slider

13 | 1 | IG154540 |Foring Bushing

14| 1 1G154539 |PTO-tapp med kjedehjul |Chainwheel with shaft

151 1 1G012842 |Bolt Hex-Head Bolt DIN 933 - M12 x 25
16 | 6 | 1G012245 |Bolt Hex-Head Bolt DIN 933 - M12 x 40
17 | 4 | 1G012285 |Bolt Hex-Head Bolt DIN 933 - M14 x 40
18 | 5 | 1IG012270 |Mutter Hex Nut DIN 985 - M12

19 | 4 | IG012311 |[Mutter Hex Nut DIN 985 - M14

20 | 1 | IG012251 |Bolt Hex-Head Bolt DIN 931-1 - M12 x 70
21 | 2 | 1G012275 |Skive Spring Washer DIN 127 - A 12

22 |1 1G026719 |L3sering Retaining rings for shaft DIN 471 - 35x1,5

23| 1 1G031336 |Shim sett Supporting Ring DIN 988 - S35 x 45
24 | 1 1G026396 |Kulelager, flens Bearings SKF_UCF 207

25| 1 1G208120 |Kjede, pumpe Chain 1/2", 56 Links

26 | 1 | IG208311 |Kjede, drift Chain 1", 62L

27 | 1 | 1G208319 |Kjede, drift Chain 1", 23 Links

28 | 3 | 1G026719 |L3sering Retaining rings for shaft DIN 471 - 35x1,5

29 |1 1G026909 |Lasering Spring Retaining Ring DIN 472 - 80 x 2,5
30 | 2 | IG026063 |Kulelager Deep groove ball bearings single |DIN 625 SKF - SKF

row with two RS1 seals SKF 6307-2RS1

31| 2 | 1IG154544 |Kile Parallel Key DIN 6885 - A 10 x 6 x 22
32 | 4 | 1G031324 |Shim, singel Shim Ring DIN 988 - 35x45x 1
33| 2 IG031336 |Shim sett Supporting Ring DIN 988 - S35 x 45
34| 9 1G012274 |Skive Washer DIN 125-A 13

35| 1 | 1G021038 |Splint Split Pin DIN 94 - 3,2 x 20

36 | 1 | IG015889 |Bolt Cylinder Head Cap Screw DIN 912 - M10 x 1,25 x 35
37 | 1 | 1G012198 |Mutter Hex Nut DIN 985 - M10

38 | 2 | IG030403 |Shims Shim Ring DIN 988 - 10 x 16 x 0,5

Page 13 of 32

AN

IGLAND




5. TOP AND LOWER PULLEYS

V]
—
(]
(o)]
©
[a%
(V]
(]

(9]

See page 15

N

IGLAND

Page 14 of 32






RESERVEDELSLISTE —

SPARE PARTS LIST

Pos. | Qty V;irr?uﬁ%/er Beskrivelse Description Specification
1 1 IG154550 |Nedre inntrekksblokk, Lower pulley
komplett
2 |1 1G158364 |Trinse Pulley
3 1 IG158366 |Hylse Bushing
4 |1 1G154552 |Bolt Pin
511 IG154551 |Trinsehus Pulley body
6 | 2 1G158365 |Ring Washer
7 1 1G017168 |Bolt Hex-Head Bolt L-95mm
8 |1 IG153598 |Trinse d230 Pulley wheel
911 1G163032 |Kubbe Bolt
10] 1 IG163033 |Wirestyr Wire directioner
1111 IG153593 |Hus, Toppblokk 55Top pulley casing
121 1G153591 |Toppblokk, komplett 58 top pulley
131 IG154553 |Bolt Bolt
141 1 1G020815 |Spennhylse Spring-type straight pins [ISO 8752 -4 x 18 A
- Slotted, heavy duty
15| 1 1G012350 |Mutter Hex Nut DIN 985 - M16
16 | 1 IG017141 |Bolt Hex-Head Bolt DIN 931-1 - M16 x 85
17 ] 1 1G017409 |Nippel Lubricating Nipple DIN 71412 - AM 6
18| 1 1G026036 |Kulelager Single row ball bearings |DIN 625 SKF - SKF
6211
191 1G026920 |Seegering Retaining rings for bores |DIN 472 - 100x3
20| 2 1G012354 |Skive Washer DIN 125-A 17
21| 2 1G012434 |Skive Washer DIN 125-A 21
22 | 1 1G026036 |Lager Deep groove ball DIN 625 SKF - SKF
bearings single row with [6211-2RS1
two RS1 seals SKF
23| 1 1G012438 |Mutter Hex Nut DIN 985 - M20
24 | 2 1G031844 |Shims Shim ring DIN 988 - 55 x 68 x 2
25| 2 1G031845 |Shims Shim ring
26 | 1 1G012805 |Bolt Hex-Head Bolt DIN 933 - M10 x 40
27 | 1 1G012198 |Mutter Hex Nut DIN 985 - M10

Page 16 of 32

AN

IGLAND




6. OIL PUMP

AN

IGLAND

&P OUPY

®
D ©
IS

Page 17 of 32



RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty V;trzrr?ulr:lw%/er Beskrivelse Description Specification
1 1 1G154554 |Oljepumpe, kpl. Oil pump, cpl.
2 1 1G154555 |Brakett, oljepumpe Bracket, oil pump
3 | 1 | 1IG048004 |Nippel 1/4" BSP - 3/8" BSP |Adapter 1/4" BSP - 3/8" BSP
4 |1 1G062322 |Kjedehjul Chain wheel
511 1G164028 |Avstandshylse for pumpe |Ring
6 |1 1G083018 |Oljepumpe Oil pump
7 | 1 | 1G048009 |Nippel BSP 3/8" - BSP 3/8" |Fitting ext BSP 3/8" x ext
BSP 3/8"
8 | 2 | 1G047142 |Skive m/gummipakning Washer w/rubber
9 | 1 | 1IG012113 |Skive Washer
10 | 1 | IG013916 |Bolt Hex-Head Bolt DIN 933 - M6 x 20
11 | 1 | IG012115 |Skive Spring Washer DIN 127 -A6
12 | 1 | IG083003 |Kile Parallel Key DIN 6885 - A6 x 6 x 25
13 | 3 | IG012198 |Mutter Hex Nut DIN 985 - M8
14 | 6 | 1G012194 |Skive Washer DIN 125-A 8,4
15| 3 | 1G012763 |Bolt Hex-Head Bolt DIN 933 - M8 x 30
16 | 3 | 1G012118 |Mutter Hex Nut DIN 985 - M6
17 | 3 | 1G012114 |Skive Washer DIN 125-A 6,4
18 | 3 | IG015838 |Bolt Cylinder Head Cap Screw DIN 912 - M6 x 25

Page 18 of 32

AN

IGLAND




7. PULLMATIC

See page 20

?

RESERVEDELSLISTE — SPARE PARTS LIST
Pos. | Qty V;trzrr?ulr:lw%/er Beskrivelse Description Specification
1|1 1G153330 Pullmatic Pullmatic assembled
2 |1 1G153287 Pressrull Press roll
3 1 1G153726 Wirestyr, pullmatic, 1 tr | Wire rope guide
411 1G153286 Foring Bushing
511 1G153288 Aksel, styrerull Pin
6 | 2 1G153727 Foring Bushing
7|1 1G153285 Deksel Coverr
8 1 1G153284 Skive, oljemotor Washer
9|1 1G164168 Oljemotor Oil engine
10 | 2 1G012275 Skive Spring Washer DIN 127 - A 12
11 ] 1 1G012115 Skive Spring Washer DIN 127 -A6
12| 3 1G012195 Skive Spring Washer DIN 127 -A8
13| 2 1G026716 Seegersikring Retaining rings for shaft |DIN 471 - 20x1,2
14| 1 1G164169 Kile Parallel Key DIN 6885 -B5x5x 16
15| 2 1G012843 Bolt Hex-Head Bolt DIN 933 - M12 x 30
16| 1 1G012676 Bolt Hex-Head Bolt DIN 933 - M6 x 12
17 | 3 1G012758 Bolt Hex-Head Bolt DIN 933 - M8 x 16

Page 19 of 32

AN

IGLAND




@
s

RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty V;:er?ulr:‘w?ﬁ/er Beskrivelse Description Specification

1 1 1G153290 |Trinse Pulley wheel

2 |1 1G153292 |Aksel Bushing

3 1 1G153294 |Fjeerholder Spring holder

411 1G153298 | Pressrull Press roll

511 1G153295 |Aksel, pressrul Shaft, press roller

6 |1 1G153726 |Wirestyr, pullmatic, 1 tr |Wire rope guide

7 | 2 | 1G153296 |Brikke Plate

8 2 IG153297 |Shims, pressrull Shims, press roll

9 (1 1G153289 |Blokkhus Pullmatic pulley casing

10| 2 1G027228 |Fjeer Spring

11 | 2 | IG153291 |Uttrekksblokk Distance ring

12 | 4 | 1G012274 |Skive Washer DIN 125-A 13

13 | 2 | 1G026710 |Seegersikring Retaining rings for shaft |DIN 471 - 17x1

14 | 1 | 1G026925 |Seegersikring Spring Retaining Ring  |DIN 472 - 125 x 4

15| 2 | 1G026005 |Lager Deep groove ball DIN 625 SKF - SKF
bearings single row 6003-2RS1
with two RS1 seals SKF

16 | 2 1G026014 |Lager Single row ball bearings |DIN 625 SKF - SKF 6016

17 | 1 1G153293 |Kile Parallel Key DIN 6885 - A 12 x 8 x 32

18 | 4 | 1IG032284 |Shims Shim Ring DIN 988 - 85x 105 x 1

19 | 2 | IG012270 |Mutter Hex Nut ISO 10511 - M12

20 | 2 | IG012253 |Bolt Hex-Head Bolt ISO 8765 - M12 x 1,5 x 80

Page 20 of 32

AN

IGLAND




8. HYDRAULIC DIAGRAM PROMAX 58 STANDARD

(ol

~_ See page 24

See page 7

See page 7

b m]] ..... d @ —:B
See page 17 /
RESERVEDELSLISTE — SPARE PARTS LIST
Pos. |Qty V;treerr?ulr:lw?ﬁ/er Beskrivelse Description Specification
1 1 | IG055073 |Banjo kobling Coupling
2 | 2 | 1G023565 |Skive Washer
3 | 1 | IG058160 |Slange L 980mm 3/8" BSP - |Hose L 980mm 3/8" BSP -
3/8" 45° BSP 3/8" 45° BSP
4 | 1 | IG058343 |Slange L 490mm 3/8" BSP - |Hose L 490mm 3/8" BSP -
3/8" 90° BSP 3/8" 90° BSP
5 | 1 | IG057507 |[Slange L 765 mm 1/4" 45° |Hose L 765 mm 1/4" 45° BSP
BSP - 1/4" 90° BSP - 1/4" 90° BSP
6 | 1 | IG057560 |Slange L 985 mm 1/4" 45° |Hose L 985 mm 1/4" 45° BSP
BSP - 1/4" 45° BSP - 1/4" 45° BSP
7 | 1 | IG057461 |[Slange L 825 mm 1/4" 45° |Hose L 825 mm 1/4" 45° BSP
BSP - 1/4" RNR - 1/4" RNR

Page 21 of 32

AN

IGLAND




9. HYDRAULIC DIAGRAM PROMAX 58 SUPER

See page 19

See page 24

%% % See page 24

Connect Connect
from from

the bottom /%% % the bottom
[
|
|
|
|

== == . See page 7

See page 24

See page 17 /

AN

Page 22 of 32 IGLAND



RESERVEDELSLISTE —

SPARE PARTS LIST

Pos. | Qty V;t?a:ﬂlumﬁ/er Beskrivelse Description Specification
1| 4 1G047141 |Skive m/gummipakning Washer w/rubber
2 | 4 1G048001 |Nippel 1/4" BSP Adapter 1/4" BSP
3] 2 1G023565 |Skive Washer
4 1 IG055073 |Banjo kobling Coupling
511 IG057507 |Slange L 765 mm 1/4" 45° |Hose L 765 mm 1/4" 45° BSP
BSP - 1/4" 90° BSP - 1/4" 90° BSP
6 1 IG058160 |Slange L 980mm 3/8" BSP |Hose L 980mm 3/8" BSP -
- 3/8" 45° BSP 3/8" 45° BSP
7|1 IG057560 |Slange L 985 mm 1/4" 45° |Hose L 985 mm 1/4" 45° BSP
BSP - 1/4" 45° BSP - 1/4" 45° BSP
8 1 1G058343 |Slange L 490 mm 3/8" BSP |Hose L 490mm 3/8" BSP -
- 3/8" 90° BSP 3/8" 90° BSP
9 1 IG057461 |Slange L 825 mm 1/4" 45° |Hose L 825 mm 1/4" 45° BSP
BSP - 1/4" RNR - 1/4" RNR
10| 1 IG057342 |Slange L 850 mm 1/4" Hose L 850 mm 1/4" BSP -
BSP - 1/4" 90° BSP 1/4" 90° BSP
1] 1 IG057460 |(Slange L 295mm 1/4" 45° |Hose L 295mm 1/4" 45° BSP -
BSP - 1/4" RNR 1/4" RNR
12| 1 IG057186 |Slange L 515 mm 1/4" Hose L 515 mm 1/4" BSP -
BSP - 1/4" 45° BSP 1/4" 45° BSP
13| 1 1G057346 |Slange L 470 mm 1/4" Hose L 470 mm 1/4" BSP -
BSP - 1/4" 90° BSP 1/4" 90° BSP
14| 1 1G057521 |Slange L 1120 mm 1/4" Hose L 1120 mm 1/4" 45°
45° BSP - 1/4" 90° BSP BSP - 1/4" 90° BSP
15 IG090051 | Strupeventil Flow control valve
16 IG017575 |Slangestrgmpe L-530 mm  |Hose protection L-530 mm @40
17 IG017573 |Slangestrgmpe L-460 mm  |Hose protection L-460 mm @40

Page 23 of 32

AN

IGLAND




10. HYDRAULIC COMPONENTS

See page 25

See page 25

See page 25

AN

IGLAND

Page 24 of 32



~
®

AN

Page 25 of 32 IGLAND



IGLAND

Page 26 of 32



RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty V;trzrlru,r\lnc;ﬁ/er Beskrivelse Description Specification
1 1 1G090920 |Ventilblokk, hoved Igland valve block
2 1 IG090930 |Ladeventil Charging valve
3 | 1 | IG090934 |Akkumulator Accumulator
4 | 2 | IG090935 |Sleideventil Valve cartridge
5| 2 | 1IG090932 |Spole Coil
6 | 1 | IG090933 |Filter Filter
7 | 10 | 1IG047141 |Skive m/gummipakning Washer w/rubber
8 | 3 | IG048001 |Nippel 1/4" BSP - 1/4" BSP |Adapter 1/4" BSP - 1/4"
BSP
9 | 6 | IG048004 |Nippel 1/4" BSP - 3/8" BSP |Adapter 1/4" BSP - 3/8"
BSP
10 | 7 | 1G047142 |Skive m/gummipakning Washer w/rubber
1] 1 1G048009 |Nippel Fitting ext BSP 3/8" x
ext BSP 3/8"
1211 1G164166 |Ventilblokk, Pullmatic Valve block (only
pullmatic)
131 1G164173 |Patron med spole, kpl. Cartridege coll
14 | 1 | 1G164172 |Patron med spole, kpl. Cartridege coil
151 1 I1G164171 |Magnetspole Magnetic coil
16| 1 1G164174 |Trykkventil, RDDA Pressure valve, RDDA
17 | 1 1G164175 |Trykkventil, CCCA Pressure valve, CCCA
18| 1 1G180916 |Oljetank, Aluminium Oil tank aluminium
19 1 IG090085 |Pusteventil Breather valve
20 | 1 | IG049910 |Plugg 1/4" Plug 1/4"
21 | 2 | IG048010 |Nippel Niple
22 | 2 | IG047143 |Skive m/gummipakning Washer w/rubber
23| 1 IG090051 |Strupeventil Flow control valve
24 | 1 | IG049956 |Sleeve Sleeve
25 | 1 | IG022110 |Pafyllingsnippel / testnippel |Monometer coupler
26 | 1 1G154556 |Mollomleggsplate for ventil |Plate
27 | 1 | IG049810 |Adapter 1/4" 90° BSP Adapter 1/4" 90° BSP
28 | 8 | IG012235 |Skive Washer DIN 125-A 10,5
29 | 2 | IG012803 |Bolt Hex-Head Bolt DIN 933 - M10 x 30
30 | 2 | IG012198 |Mutter Hex Nut DIN 985 - M10
31| 4 | IG012800 |Bolt Hex-Head Bolt DIN 933 - M10 x 20
32 | 1 | IG012798 |Bolt Hex-Head Bolt DIN 933 - M10 x 16
33 | 4 | 1G012194 |Skive Washer DIN 125-A 8,4
34| 2 1G012763 |Bolt Hex-Head Bolt DIN 933 - M8 x 30
35| 2 | 1IG012198 |Mutter Hex Nut DIN 985 - M8

Page 27 of 32

AN

IGLAND




11. ELECTRONIC COMPONENTS, STANDARD

RESERVEDELSLISTE — SPARE PARTS LIST
Pos.| Qty V;Eee?:uﬁ?lln/er Beskrivelse Description Specification
1 1 IG095800 |Radiostyring, komplett Radio remote control, complete
2 2 1G027750 |Solenoidkontakt, m/kabel Solenoid connector w/ cable
3 1G095822 |Kabel m/ kontakt Cable w/ connector
4 1G027636 |Kontakt, for radiomottaker |Connector for radio receiver
5 |2,6m| IG028300 |Kabel Cable
6 1 IG095811 |Radiomottaker, kpl. med Radio receiver, cpl. with
kontakt connector
7 1 1G028600 |Koblingsboks Junction box
8 1 1G028615 |Wago, 5-veis Wago, 5-way
9 3 1G028612 |Wago, 2-veis Wago, 2-way
10| 1 1G090765 | 7-pol stgpsel 7-pole socket
11| 4 1G028252 |Nippel Nipple
12| 1 1G028520 |Strekkavlaster Cable gland
13| 1 IG095810 |Radiosender Radio sender

Page 28 of 32

IGLAND




12. ELECTRONIC COMPONENTS, SUPER

RESERVEDELSLISTE — SPARE PARTS LIST
Pos.| Qty V;E?arrllquxﬁ/er Beskrivelse Description Specification
1 1 IG095800 |Radiostyring, komplett Radio remote control, complete
2 4 1G027750 |Solenoidkontakt, m/kabel |Solenoid connector w/ cable
3 1 1G095822 |Kontakt m/ kabel Connector w/ cable
4 1 1G027636 |Kontakt, for radiomottaker |Connector for radio receiver
5 1 1G090765 |7-pol stgpsel 7-pole socket
6 1 1G095811 |Radiomottaker, kpl. med Radio receiver, cpl. with
kontakt connector
7 1 1G028615 |Wago, 5-veis Wago, 5-way
8 1 1G028613 |Wago, 3-veis Wago, 3-veis
9 3 1G028612 |Wago, 2-veis Wago, 2-way
10| 1 1G028600 |Koblingsboks Junction box
11| 6 1G028252 |Nippel Nipple
12 {2,6m| 1G028300 |Kabel Cable
13| 1 1G028520 |Strekkavlaster Cable gland
14| 1 IG095810 |Radiosender Radio sender

Page 29 of 32

IGLAND




13. ACCESSORIES

WV\NFL
\vamﬁ\k

#EL
S /

AN

IGLAND

Page 30 of 32



RESERVEDELSLISTE — SPARE PARTS LIST

Pos.| Qty V;tiwu';ln(;ﬁ/er Beskrivelse Description Specification
1 1 1G022150 |Kombikanne holder komplett | Fuel Can Holder complete
2 | 1/2| 1G022151 |Motorsagholder komplett (2 [Chain holder complete (2 Qty
Qty for Super) for Super)
311 1G154512 |Breddesett for lunnepanne, |Extension complete (right
komplett and left side)
4 |1 1G154560 |Forlenger, hgyre side Extension plate, right side
511 1G154561 |Forlenger, venstre side Extension plate, left side
6 1 1G154514 |Toppgitter komplett Top grid complete
7 1 1G154562 |Toppgitter Top grid
8 | 2 | IG154557 |Hendel Handle
9 | 4 | 1G154564 |Foring Bushing
10 | 6 | 1G012354 |Skive Washer DIN 125-A 17
11 | 2/4 | 1G016066 |Plogbolter Cup Head Square Neck Bolt  [DIN 603 - M10 x 55
12| 2 1G016092 |Plogbolter Cup Head Square Neck Bolt  [DIN 603 - M12 x 35
13| 2 | 1IG012255 |Bolt Hex-Head Bolt DIN 931-1 - M12 x 100
14| 6 1G012926 |(Bolt Hex-Head Bolt DIN 933 - M16 x 40
15| 4 1G012231 |Mutter Hex Nut DIN 985 - M10
16 | 2 | 1IG012270 |Mutter Hex Nut DIN 985 - M12
17| 6 | 1IG012350 |Mutter Hex Nut DIN 985 - M16

Page 31 of 32

AN

IGLAND




14. STICKERS

RESERVEDELSLISTE — SPARE PARTS LIST

Pos.| Qty V;trzqunu':q?];l/er Beskrivelse Description Specification
1 1 1G390982 Klebemerke Promax 58 Stickers Promax 58
2 |1 1G390833 Klebemerke Igland logo Stickers Igland logo
3|1 1G391900 Klebemerke 540 Omdr Sticker 540 Omdr
4 |1 1G391931 Klebemerke, faremomenter Stickers, hazards

_Promax
58

"

IGLAND

540..

Page 32 of 32

N

IGLAND




